

Date: 7/12/2019

## Burch Fabrics Flammability Certificate

Style 4861 Pattern Name Ace has been tested in accordance with California Technical Bulletin 117-2013 Section 1.

Results are as follows:

	Specimen #	Flame Spread (sec)
Warp	1	DNI
	2	DNI
	3	DNI
	4	DNI
	5	DNI

	Specimen #	Flame Spread (sec)
Fill	1	DNI
	2	DNI
	3	DNI
	4	DNI
	5	DNI

DNI = did not ignite

Test Conducted with nap:

without nap:

Did specimens self-extinguish before reaching the specified burn end point? yes  no

**Pass criteria:**

Specimens self-extinguish before reaching the specified burn end point or:

A) with nap: Minimum flame spread of any individual specimens shall not be less than 7 secs or:

B) without nap: Minimum flame spread of any individual specimen shall not be less than 3.5 secs

Pass  Fail

  
James Anderson – Product Manager

Date: 7/12/2016

## Burch Fabrics Flammability Certificate

Style 4861 Pattern Name Ace has been tested in accordance with UFAC Fabric Classification.

The results are listed below:

Specimen#	Vertical char length (in)
1	DNI
2	DNI
3	DNI

**DNI - Did not ignite**

### Cover Fabric Classification:

**Class I** - Class I cover fabric shall show no ignition or the vertical char on any of the three specimens shall not exceed 45mm (1.75in),

**Class II** - Cover fabrics that do not meet Class 1 criteria shall be designated as Class II.

This fabric style is a UFAC Class 1 cover fabric.

**James Anderson**  
Product Manager, Contract Fabrics